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The following sample(s) was/were submitted and identified on behalf of the clients as : MO8313. 

SGS Job No. : NBHL1706009254SD - NB. 

Buyer : MID OCEAN 

Item No. : MO8313 

Country of Origin : CHINA 

Country of Destination : EUROPE 

Style No. : MO8313 

Date of Sample Received : 05 Jul 2017 

Testing Period : 05 Jul 2017 - 11 Jul 2017 

Test Requested : Selected test(s) as requested by client. 

Test Method : Please refer to next page(s). 

Test Results : Please refer to next page(s). 

Result Summary : 

 

 

 

 

 

 

 

 

 

 

Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch 

 
 

Iris Xiao 

Approved Signatory 

Test Requested. Conclusion. 

Commission Regulation (EU) 2015/628 amending Annex XVII of REACH 

Regulation (EC) No 1907/2006-Total Lead 

PASS 
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Test   Results   : 

Test Part Description : 

 

 

 

 

 

 

Remarks :  

(1) 1 mg/kg = 0.0001% 

(2) MDL = Method Detection Limit 

(3) ND = Not Detected ( < MDL ) 

(4) "-" = Not Regulated 

 

Commission Regulation (EU) 2015/628 amending Annex XVII of REACH Regulation (EC) No 1907/2006-Total 

Lead. 

 

Test Method : With reference to CPSC-CH-E1001-08.3. Analysis was performed by AAS. 

 

Test Item(s) Limit Unit. MDL 001. 002. 003. 

 

 

 

 

Test Item(s) Limit Unit. MDL 005. 

Lead (Pb) 500 mg/kg 20 ND 

Conclusion. PASS 

 

 

Notes :  

(1) When the result is equal to or greater than 500 mg/kg, the limit shall not apply where it can be 

demonstrated that the rate of Lead release from such an article or any such accessible part of an article, 

whether coated or uncoated, does not exceed 0.05 µg/cm²/h (equivalent to 0.05 µg/g/h). However, the 

legal text does not define a specific method for the demonstration of release rate while the Commission 

may develop a method for Lead migration. 

(2) Results of samples 001~003 are taken from report NGBHG1702992302 A01. 001~003, Date: 

2017/07/03 

Specimen No.. 

SN1 

SGS Sample ID. 

NGB17-029923.001 

Description. 

Silvery metal handle with black coating 

SN2 NGB17-029923.002 Silvery metal screw (small) 

SN3 NGB17-029923.003 Silvery metal part. 

SN4 NGB17-029923.005 Silvery metal screw(connect) 

 

Lead (Pb) 500 mg/kg 20 ND ND ND 

Conclusion.    PASS PASS PASS 
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Sample photo: 

 

 

NGBHG1702992303 

 

 

 

 

 

 

 

 

 

 

NGB17-029923.001 

 

NGBHG1702992303 

 

 

 

 

 

 

 

 

 

 

NGB17-029923.002 
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NGBHG1702992303 

 

 

 

 

 

 

 

 

 

 

 

 
NGB17-029923.003 

 

NGBHG1702992303 

 

 

 

 

 

 

 

 

 

 

 

 
NGB17-029923.005 
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SGS authenticate the photo on original report only. 

*** End of Report *** 

 

NGBHG1702992303 


